

Test Report No. <u>3645/16</u> Sassuolo, 28/04/16

Requested by:	SERENISSIMA CIR INDUSTRIE CERAMICHE S.p.A. Stabilimento Rubiera - Via Platone, 9 – 42018 RUBIERA (RE)				
For the sample:	Glazed ceramic tiles 60 x 60 x 1,0 cm marked "GRAVITY 60x60 cm".				
On (date): 19/04/16		Date of receipt in laboratory (sample delivered by the client): 19/04/16			
Test date		From: 21/04/16	To: 21/04/16		

<u>DIN 51097 (11/1992) – Determination of anti – slip properties.</u> <u>Wet-loaded barefoot areas – Walking method – Ramp test</u>

WORKING CONDITIONS:

Size of the tested surface (m):	0,50 x 1,20
Joint width (mm):	2
Grout:	Cement mortar
Surface orientation:	None

RESULTS

Average slip angle:	18,9°
Application range:	A+B

Eng. Giordana Carani
Technical approval

Prof. Maria Chiara Bignozzi

The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the sampling unless it is done under our own supervision. The reproduction of this test report is only authorized in the form of a complete photographic facsimile. Our written approval is necessary for any partial reproduction. This test report consists of 1 pages, this cover included.